H38S SPARE PARTS LIST

569mm +10mm

1326mm +10mm

#10mm

r47mm

I

e
E|
S
I
E
=

458mm 10mm

540mm £10mm

TOTAL
PART NUMBER PART NAME PART NAME PCS PRICE pricE  |WEICHT (ka)/ PICTURE OF PARTS
(DKK) each
(DKK)
1 H 38 S-01 ANA GOVDE MAIN BODY 1 4.611,15 4.611,15 174,70
H 38 S-02 BICAK TASIYICI BLADE CARRIER 1 1.616, 1.616, 32,80
27 27
H 38 S-03 AYAR PLAKASI ADJUSMENT PLATE 1 380,3 380,3 10,33
7 7




4 H 38 S-04 GOBEK MILI ICENTER SHAFT 266,23 266,23 4,32 %
5 H 38 S-05 PISTON PISTON 1897,38 1897,38 21,15 %
6 | H38S-05-02-01 [(PISTON MILI) PISTON SHAFT 665,50 665,50 12,07 /
7 | H38S-05-02-02 |[(PISTON YATAGI) [PISTON ROLLER 95,09 95,09 2,53 ®
8 | H38S-05-02-03 gII\SPZ%T\II)ON PISTON FRONT COVE 15,65 15,65 0,42 ‘
9 | H385S-05-02-04 |(ON TOPUZ) FRONT COVER 232,89 232,89 0,16 ‘

7% . \‘
10 | H38S-05-02-05 |[(KOMPAKSET) ICOMPACT SET 104,62 104,62 0,60 \" "
11 | H38 S-05-02-06 g%f’lgls DERLING ;?EZ;SXB DERLING 9,52 9,52 0,01 0
12 | H38S-05-02-07 |(PUNUTRING K33) PU NUTRING K33 19,05 19,05 0,01 o




13| H38 S-05-02-08 |(2115X6 ORING) [2115X6 ORING 7,14 7,14 0,01
14| H38 S-05-02-09 Sgé;g)i(;oz B0X70 DUST SEAL 17,86 17,86 0,01
15 H 38 S-06 960 MIL SEGMANI | @60 SHAFT RING 3,87 3,87 0,01
16 H 38 S-07 85X85X25 BICAK 85X85X25 BLADE 297,63 1.190,51 1,39
17 H 38 S-08 cl\;léi);&;\() INBUS 5"\2)151)'(30 INBUS 2,98 12,05 0,01
18 H 38 S-09 é\;[\l/i)%f INBUS 5"\2)151)'(40 INBUS 2,08 4,32 0,01
19 H 38 S-10 914X50 SABITLEME | @14X50 FIXED PIN 1,93 7,59 0,06
PIMI
20 H38S-11 M16 SOMUN M16 NUT 3,13 12,35 0,01
21 H 38 S-12 M16X55 INBUS M16X55 INBUS 476 9,52 0,01

CIVATA

BOLT




22| H38513 C";'é%‘f AR M16X65 AA BOLT 476 476 0,01 ’
23| H38S14 [3/8"GRESORLUK |3/8" GREASER 015 045 0,01 ‘
24| H38S-15 |CEKME YAYI SPRING 268,76 268,76 5,65 G

sl Hassas S?:‘F?I(_Xr(\)ll i};::{DiRME s3_|/_tXDl70 TENSION 10,42 1042 0.50 \
26| H38S17  |3/4SOMUN 3/4NUT 045 045 0,06 &
27 H38S-18 SIPERLIK RETAINER 251,94 251,94 191 %
28 H 38 S-19 SIPERLIK PiMI RETAINER PIN 19,05 19,05 0,13 K
29 H 38 S-20 MAKARA BAR SLIDING 67,26 67,26 0,60 %
30 H38S-21 | MAKARA MIL] SQEFSTL'D'NG 178,28 356,56 0,36 \




O

31 H 38 S-22 @20 MiL SEGMANI | @20 SHAFT RING 1,64 1,64 0,00
MUHAFAZA
32 H38S-23 | 1hg Cover Thrust 14,29 14,29 0,16
M6X12
33 H38S-24  |HAVSABASLI M6X12 Head BOLT 1,12 2,23 0,43
CIVATA
BICAK
34 H38S-25 | o FAZASI Blade Cover 76,04 76,04 0,79 %
35 H 38 S-26 MUHAFAZA MIiLI  [Cover Shaft 9,52 9,52 0,07 \
36 H 38 S-27 @10 MiL SEGMANI @10 SHAFT RING 1,04 2,23 0,06 Q
37 H 38S-28 YAG DEPOSU OIL TANK 522,93 522,93 11,90 @
38 H 38 S-29 M12 PUL M12 washer 0,97 1,93 0,20 6
M12X30 AA
9| Hasso [N M12X30 AA BOLT 268 521 0,04 &




40 H38 S-31 DEPO KAPAGI [TANK COVER 118,90 118,90 2,59 ‘
41 H 38 S-32 1/2" TAPA 1/2" STOPPER 7,14 7,14 0,01 °
42 H 38 S-33 CONTA IGASKET 9,52 9,52 0,05 Q

43 H38S-34 1K 250 KAMPANA | 1K 250 FLANGE 380,51 280,51 1,49 v

44 H 38 S-35 MOTOR 3 KW MOTOR 3 KW 2.314,95 2.314,95 27,45 w%
45 H 38 S-36 M12 SOMUN M12 NUT 1,64 6,70 0,02 &

46 H 38 S-37 HIDROLIK POMPA [HYDRAULIC PUMP 1.240,07 1.240,07 6,37 ‘

47 H 38 S-38 C'\;IS)AGTSATNBUS M6X35 INBUS BOLT 1,64 6,70 0,00 /
5| Wsssss [MOTORGKIS  WoOTOROUTRLT aa | oo | o Q




49 H 38 S-40 KAPLIN ARA DISLI ﬁ\%%;k};‘f GEAR 38,10 38,10 0,05 -
50 H 38 S-41 POMPA KAPLINI PUMP COUPLING 61,76 61,76 0,33 @

51 H 38 S-42 ;/DSAE'?C'\)/IR"DUA :/DSAE;J&P 2,56 2,56 0,06 0
52 H 38 S-43 é\?\?ﬁ}rﬁNBUs M6X16 INBUS BOLT 15,18 30,36 0,02 ’
59 H 38 S-44 éﬁ%ﬁ?\ﬁ;ﬁ gg:\??@ Cl)Jll__IIE(I; 892,88 892,88 3,62 ‘
54 H 38 S-45 M8 PUL M8 WASHER 0,89 3,87 0,19 Q
55 H 38 S-46 é\;[\S/)/i?FSA'INBUS M8X65 INBUS BOLT 4,02 8,04 0,02 /
56 H 38 S-47 M8 FIBERLI SOMUN | M8 FIBER NUT 1,64 3,28 0,01 &
57 H 38 S-48 1/2" M24 REKOR 1/2" M24 FITTINGS 20,69 41,38 0,06 %




58] H38S549 |iC HAT BORUSU 'P“IrF',eEr EF,\'IE:SURE 133,04 133,04 025 h

59| H38S50 |12"12"DIRSEK  |1/2" 1/2" Bend 19,05 19,05 0,14 ﬁ

60| H38S51 | 1/2"X120 BORU 1/2"X120 Pipe 4,76 4,76 012 \

61| H38S52 |12"MISDIRSEK  |1/2" M18 Bend 49,11 4911 0,08 “

62| H38S53 |3/8"MISDIRSEK  |3/8" M18 Bend 4911 98,22 0,05 “

63| H38S54 sg;%lsﬂﬁsmc SéSE'é'g'JFEERﬁg;E 13304 | 133,04 0,18 <

64| H38SS55 C'\;'SilTiSAPKAL' M6X12 HEAD BOLT 1,19 9,52 0.78 ‘

65| H38S56 |DEPO YAGKAPAGI [OIL TANK CAP 19,05 19,05 0,06 ./

o nass  [umaoarow PIROLS v | was | o ‘
BELLOW




67| H38S58 %BL'GUMANDA A'E’F'QSMCONTRO""ER 1235 12,35 0,12

68| H38S59  |12'M26DIRSEK  |1/2* M26 Bend 5536 | 110,72 0,16

69| H38S60 |12"M2BREKOR  |1/2 M26 FITTINGS 22,02 87,50 0,10 Q

70| H38ss61 S{ig‘;iOMATiK B3é id PNEUMATIC 13,84 1384 0,01 ’
71| H3ss62 S{i;‘;T(OMAﬂK éé id PNEUMATIC 13,84 13,84 0,01 .

72| H38s63 gg;LUEJLBASINC F?éSE'gFS%ﬁVE"ﬁEZE 39272 | 30272 0,24 )

73| H38s6s fg;ﬁ?&"ﬂm &i:NEUMAT'C 12396 | 1239 0,01 <

74 H 38 S-65 @185 TEKERLEK @185 Wheel 120,64 360,87 1,89 @
75| H38S66 |@26X044X3 PUL xi‘asﬁ%gm 14,29 14,29 0,02 Q




76 H 38 S-67 @4X35 KUPILYA @4X35 R-CLIPS 0,15 0,45 0,50 i

7 H 38 S-68 ON TEKER MAZISI EECI)D’\IJET WHEEL 190,18 190,18 1,80 k

78 H 38 S-69 @32XP55X3 PUL D32X@55X3 washer 9,62 9,62 0,04 Q

79 H 38 S-70 ON TEKERLEK MILI FRONT WHEEL 42,86 42,86 0,34 %
SHAFT

80 H38S-71 CEKTIRME KOLU [CARRYING ARM 103,28 103,28 1,17 T

81| H38S-72 I\%EL];TTRME KOLU gﬁig ING ARM 41,37 41,37 0,22 /

82 H38S-73 @21X@40X2 PUL @21XD40X2 Washer 4,76 4,76 0,01 Q

83 H 38 S-74 EL TUTAMAGI Plastic handling 16,67 33,33 0,03 \

84 H 38 S-75 UST MUHAFAZA [TOP COVER 237,66 237,66 5,46 Q




MOTOR KORUMA

MOTOR protection

85 H3BSTE | rrrii0-12 L vitch 10.12 785,44 785,44 0,24
86| H38s-77  |GUCFIsI blug 165,33 165,33 0,19
87| H38S78 |SALTERKUTUSU |main switch box 62,06 62,06 0,24




